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ESPLOSO DEL MODELLO CON REFERENZA PEZZI

RECOMMENDED ITEMS
EMPFOHLENE WERKZEUGE
OUTILS RECOMMANDES
ATTREZZI CONSIGLIATI

M3x12
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ESPLOSO DEL MODELLO CON REFERENZA PEZZI

The slipper clutch can be adjusted
using this locknut (ECX1060). Fully
tighten the locknut, then loosen the
nut two full turns. M2.5X4 T M2.5X8

Die Rutschkupplung kann durch
diese Stopmutter eingestellt werden
(ECX1060). Ziehen Sie die Mutter

an und drehen Sie dann volle zwei
Umdrehungen zurtick.

Il est possible d'ajuster le sliper

par action sur cet écrou de blocage
(ECX1060). Veillez a serrer I'écrou
de blocage a fond. Ensuite, devissez
I'écrou de deux tours complets.

La frizione puo essere regolata con
questo dado autobloccante (ECX1060).
Prima avvitate completamente il dado,
poi svitatelo 2 giri.

M3X18

When installing the wheel, make sure the drive hex is aligned with the drive pin. When the drive
hex is removed, the drive pin can fall out of the axle.

Bitte achten Sie bei der Radmontage darauf, dass die Radachse im Radmitnehmer sitzt und dass der
der Querstift nicht heraus fallt.

Lors de I'installation de la roue, assurez-vous que I'hexagone de roue est aligné avec la goupille
d'entrainement. En cas de démontage de I'hexagone, la goupille peut sortir de I'axe et tomber.

Quando montate le ruote, accertatevi che il trascinatore esagonale sia allineato con la spina del
mozzo ruota. Quando togliete il trascinatore esagonale la spina puo sfilarsi dal mozzo.
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Replacement Parts / Ersatzteile / Pieces de rechange / Pezzi di ricambio

Description

Beschreibung

Description

Descrizione

1 |ECX1017 Main Chassis Chassis Chassis principal Telaio principale
2 |ECX1028 Servo Saver Set Servo Saver Set Sauve servo Set salvaservo
3 |ECX1092 Rear Suspension Mount Set | Querlenkerhalter hinten Jel{de renfort de suspension S“pp".r“ _braccem S0sp-
arrigre posteriori
4 |ECX1050 Setscrew M3x12 (4) Schrauben Set M3x12 (4) Jeu de vis M3x12 (4) Grani M3x12 (4)
5 |ECX1053 Foam Block Schaum Block Bloc de mousse Spugna distanziale batteria
6 |ECX1098 Motor Screw/Washer Set Motor Screw/Washer Set Set vis/rondelles moteur YO'E d%?{e” motore/ set di
7 |ECX1058 Ball Stud (6) Kugelkopf (6) Rondelle (6) Sfere uniball (6)
8 |ECX1065 Shoulder Screw Set (8) Passschrauben Set (8) Jeu de vis épaulées (8) Set viti a doppio stadio (8)
9 | SPMSRX200 2-Ch Receiver 2 Kanal Empfanger Récepteur 2 voies Ricevitore
. Standard Digital Surface . .
10 | SPMSSE170 Standard Digital Surface Serva Spritzwasserge- Servo dlglltal standard Servo standard digitale
Servo, WP schiitzt surface, étanche car, WP
11 | ECX1088 Battery Hold Down Akkuhalter Fixation pour batterie Piastra fermabatteria
12 | ECX231000 Front Bumper / Motor Guard | StoRfénger vorne Motorschutz ;agfl;ﬁbocs avant/ Protection Paraurti Ant/Ripara Motore
Black Wheel Ribbed Tire (2)  |Reifen schwarz m. Rillen Pneu avant ligné monté sur Gomme anteriori nere
13 | ECX43005 . °
Front Front (2) jante noire (2) scanalate (2)
14 |Ecxa3006 Black Wheel Spiked Tire (2)  |Reifen schwarz m. Spikes Pney amére.é picots monté Gomme posteriori a pin (2)
Rear Heck (2) sur jante noire (2)
15 | ECX1015 Wheel Bearing Set Radlagersatz Set Jeu de roulement de roue Set cuscinetti ruote
16 |ECX1018 Front Suspension Arm Set Querlenker Set vorne Jeu de bras de suspension Bracgetp delle sospensioni
avant anteriori
17 | ECX1020 Shock Tower Set Démpferbriicke Jeu de support d'amortisseur gggt%(;irgr)iammomzzaton
18 |ECX1035 Front Axle (2) Radachse vorne (2) Axe de roue avant (2) Mozzi ruota anteriori (2)
19 |ECX1044 Hinge Pin Set Querlenkerbolzen Set Jeu d'axes de suspension Set perni sospensioni
20 |ECX1046 Camber, Toe Link Set Spur- Sturzstangenset Jeu de biellettes de carros- | Set tiranteria Camber e
sage et de pincement convergenza
21 |ECX1049 Wheel Pins (4) Radmitnehmerstifte (4) Goupilles d'entrainement (4) | Spine trascinatori ruote (4)
22 |ECX1060 M4 Locknut (4) M4 Stopmutter (4) Ecrous de roues M4 (4) Dadi autobloccanti M4 (4)
Jeu de fusées avant et
23 |ECX234000 Steering Block, Rear Hub Set | Lenkhebel Set arriére avec étriers portes Fuselli sterzo
fusées avant
24 |ECX1019 Rear Suspension Arm Set Querlenker Set hinten Jel.]\de bras de suspension Bracce_ttl_delle sospensiont
arriere posteriori
25 |ECX2100 Transmission Case Set Getriebegehduse Ensemble_carter de Set scatola trasmissione
transmission
26 | ECX232000 Driveshafts (2) Antriebswellen (2) Cardan (2) Semiasse (2)
27 |ECX232005 Driveshaft Pivot Ball (4 mt”ebswe”e” Kugelkopt | c1sisillon de cardan (4) | Snod semiassi (4)
28 |ECX232001 Rear Axle (2) Wellenmitnehmer hinten (2) | Axe de roue arriere (2) Attacco a sfera semiasse (4)
29 |ECX1045 Hinge Pin Screws (8) (%L)Jerlenkerbolzen Schrauben Vis de fixation de renfort (8) |Viti per perni sospensioni (8)
20 | DYNS2210 60A FWD/REV Brushed ESC BQA Vorwarts/Ruickwarts Variateur GOA Marche Av/Arr | 60A FWD/REV regolatore a
Birstenregler pour moteur a charbon spazzole
31 |ECX1037 Shock Caps, Pistons StoRdmémpferkappen Kolben (Iiouchor_]s, pistons et rotules | Set tappi e piston
amortisseurs ammortizzatori
32 |ECX1027 Gear Cover Gear Cover Carter de Réducteur Copertura per ingranaggi
Couronne et pignons
33 |ECX1022 Transmission Gear Set Getriebe intermédiaires,corps et Set ingranaggi trasmissione
pignons de différentiel
34 |ECX1024 Sllp_per Clutch Plates, Pads, Rutschkupplung Teilesatz Garnitures, plateaux et Piattelli frizione, disco, molla
Spring ressort de slipper
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Description

Transmission Idler Shaft,

Beschreibung

Description

Arbre secondaire de

Descrizione

35 |ECX1025 LT Hauptgetriebewelle Set transmission avec goupilles | Alberino intermedio con spina
Drive Pins . N
d'entrainement
36 |ECX1026 Transmission Drive Shaft(2)  |Getreibeausgangswelle (2) (A2>;e de sortie de différentiel Mozzi Differenziale (2)
37 |ECX1052 Washer Set Unterlegscheiben Set Jeu de rondelles Set rondelle
38 | ECX1055 Bearings 10x15x4 (2) Lager 10x15x4 (2) Roulements 10x15x4 (2) Cuscinetti 10x15x4 (2)
39 |ECX1059 M3 Locknut (4) M3 Stopmutter (4) Ecrou auto-freinés M3 (4) Dadi autobloccanti M3 (4)
40 |ECX1076 Spur Gear Hauptzahnrad Couronne Corona
41 |ECX1073 19-Tooth Pinion Gear 19-Tooth Pinion Gear Pignon 19 dents Pignone a 19 denti
42 |DYN1171 Motor Motor Moteur Motore
43 |ECX1048 Body Clip Body Clip Clips Carrosserie Clips per carrozzeria
44 |ECX1056 Bushing 3x6x2.8mm (2) Buchse 3x6x2.8mm (2) Bague 3x6x2,8mm (2) Boccole 3x6x2.8mm (2)
45 |ECX1029 Top Plate Chassioberteil Plaque frontale Piastra superiore
46 |ECX1093 Body Mount Set Aufnahme Karosseriehalter | Set Montage Carrosserie Ssr‘[rgizn;ﬁgtagglo per la
47 |ECX1023 Top Shaft/Spacer Top Shaft/Spacer Set de Goupilles Set di spessori
48 |ECX1033 Setscrew M3x10 Sicherungsschrauben (4) Vis M3x10 mm Viti (4)
ECX230024 Body, White/Black: 1/10 Karosserie, Weiss / Schwarz: | 1/10 2WD Torment — Carros- | Carrozzeria, bianco/nero:
2WD Circuit 1:10 2WD Circuit serie, Blanche/Noire 1/10 2WD Torment
ECX230025 Body, Silver/Blue: 1/10 2WD | Karosserie, Silber/ Blau: 1:10 | 1/10 2WD Circuit - Carros- Carrozzeria, blu/argento:
Circuit 2WD Circuit serie, Bleue/Grise 1/10 2WD Circuit
SPMSTX200 STX2 2CH Radio STX2 2-Kanal Fernsteuerung | Emetteur STX2 2 voies Trasmittente STX2 2 canali
DYNB3812EC 1800mAh 2S 20CLiPo,Case: | 1800mAh 2S 20CLiPo,Case: | Batterie Li-Po 2S 1800mA 1800mAh 2S 20C LiPo, Case:
EC EC 20C, boitier rigide, prise EC3 | EC
DYNCO505 10W LiPo AC Balane Charger | 10 WVt LiPo Balancer Chargeur Li-Po 10W AC Caricabatteria 10W LiPo AC

Ladegerat

CIRECLIT"

49



